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CUSTOMER NAME: JINAN HENGSHENG NEW BUILDING MATERIALS CO.LTD.
ADDRESS: D-601, BINHE BUSINESS CENTER, TIANQIAO DISTRICT,JINAN

CITY,CHINA
Sample Name . PVC PROFILE
Product Specification : 20MM*20MM
Manufacturer : SHANDONG HENGSHENG PROTECTION PRODUCTS CO., LTD.
Buyer : JINAN HENGSHENG NEW BUILDING MATERIALS CO.LTD.

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. : SHIN190501575CCM

Date of Receipt : May 29, 2019

Testing Start Date : May 29, 2019

Testing End Date » o Jun 12, 2019

Test result(s) :  For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Service (Shanghai)Co., Ltd.

Crystal Wan
Authorized signatory

Digitally signed by Eni Victoria
Date: 2025.02.22 09:11:18 EET

LL]

1%,

1 CHand's Instructions, if asy. The & BObe respoesibl mmclmtmmummm- l\:l pariiss io a

& . targaction from axercising all their rights and : e irpopaction Soogmenis, Thin ﬂ'hl"'lll'l'll not ks raproduced
d RN . mnmumtmrmmmum . Advry unmuthorized aharation, ﬂﬂmﬂl:hl:ﬂﬂlﬂlﬁ'
'i'"a ‘m”-‘ JHH MP':I ‘- ramults shows in thiz “ﬂﬂﬂm| .H'rl'l' ﬂ‘{'”“mﬂlhlihulfdm_‘u&:{ﬂ Il'lmm‘u-“:!;ﬂ-ﬂlh' lates e
-. . direntien. Te cheok (he duthamlieiy ol lesting linkpaetian rapar & certificbie, pleass conlsol us Bl belaphona (BE-TS5) AXDT 144)

wr email; CN. Docghegklsgs cam
Mo, Block 7153, Bl Mang (s umumm L] ROBE-IN)ETRREN00 M(BE)EMVEIZNEBIENN  wwewsgigroup com.in

FH-LR-AERBERNS9R0E R 20119 VEE-21)GINIEN0  (BE-21) EEIID/EBREND o sgs.chinafegs com
1
Mambar of the 5G5S Group (5GS SA)




TEST REPORT

No. : SHIN1905036929MR
Date: Jun 12, 2019

Page: 2of 4
Summary of Results:
MNo. Test ltem Test Method Result Conclusion
Striker Impacted by a ASTM D4226-16
1 See result /
Falling Weight Procedure A
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
f - Not Apply to the judgment.
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Test Item: Striker Impacted by a Falling Weight
Sample Description: Plastic part
Test Method: ASTM D4226-16 Procedure A
Test Condition:

Specimen thickness: 2.38mm

Striker Geometry: H.25 (12.70mm diameter)

Strike weight: 8lb
Lab Environmental Condition: (23+2)C, (50+5)%RH
Test Result:

Sample Mean failure energy (J) Mean failure height (mm)
1 26.0 730

MNote: Test specimens were cut from the sample

Test Photo:

Original sample Before test
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The close-up after test

In the territory of the People's Republic of China, the test report without CMA logo expresses the test
report shall only be used for client scientific research, teaching, internal quality control, product
research and development, etc...and just for client intemal reference.
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